





















Diagnostic vs Surveillance				
Loeb Criteria	McGeer Criteria	NHSN Criteria		
<ul> <li>Intended to be used as minimum diagnostic criteria for initiating antibiotics</li> <li>Considers the patient's symptoms, presentation, and diagnostic results to start empiric antibiotics</li> <li>Information is incorporated into the AHRQ communication forms</li> </ul>	<ul> <li>Intended to be used as a retrospective surveillance tool</li> <li>Considers all completed diagnostic workup and reported symptoms</li> <li>Should be used after the antibiotic is prescribed and often times once antibiotic therapy is completed</li> </ul>	<ul> <li>Intended to be used as a prospective surveillance tool</li> <li>Criteria based on laboratory results or include specific sign and symptoms</li> <li>Criteria are specifically designed to remove subjectivity and ensure accurate, reproducible and comparable surveillance data for a facility over time and across facilities.</li> </ul>		
NHSN: National Healthcare Safety Network AHRQ: Agency for Healthcare Research and Quality				
Geriatric pharmacist	Loeb M, et al. Infect Control Hosp Epidem Stone ND, et al. Infect Control Hosp Epidemic https://www.cdc.eou/nhsn/pdfs/pscmanual/17pscnosinfidef	iol 2001;22:120-4 l. 2012;33(10):965-77 current off (Accessed Jan 26, 2025)		























Clinical Practice Guidance				
Question		Answer	Comments: if yes and screen positive for ASB	
Should patients with diabetes be scree	ened or treated for ASB?	No		
Should kidney transplant patients be s ASB?	creened or treated for	Depends	Post transplant: 0 – 30 days consider treatment 0 – 60 days consider treatment	*
Should spinal cord injury patients be so	creen or treated for ASB?	No		
Should patients with indwelling cathet prophylaxis at time of catheter remove	ers receive antimicrobial al or exchange?	No	Exception: yes, if mucosal traun occurs	na
Should patients undergoing endourolo screened or treated for ASB?	gical procedures be	Yes	Short course of 1 or 2 doses Antibiotics 30 – 60 minutes before procedure	
Should ASB be screened for and treate	d in pregnant women?	Yes	Targeted therapy Duration: 4 – 7 days	
•If two consecutive urine samples yield >10 <sup>5</sup> of same pathogen may consider 5 days of treatment Goldman JD. Clinical Transplantation. 2019;33:e13507 Nicolle et al. Clin. Infect. Dis. 2019;68(10):1611-1615 Hooton T et al. Clin. Infect. Dis. 2019;68(10):1611-1615				bρs <sup>.</sup>

Antibiotic*	Dose The	erapy Duration	Renal Adjustments (mL/min)		
Uncomplicated cystitis: Patient must be symptomatic and have absence of fever, flank pain, no suspicion for pyelonephritis					
Nitrofurantoin	100 mg po bid	5 days	Avoid in patients with CrCl < 30		
Trimethoprim/sulfamethoxazole	160/800 mg po bid	3 days	Reduce dose if CrCl between 15 – 29 Avoid if CrCl < 15		
Cephalexin	500 mg po tid – 4 time a da	y 7 days	Reduce frequency if CrCl < 30		
Fosfomycin	3 grams po once	1 day	No adjustment		
Amoxicillin/clavulanate	500/125 mg po bid or tid	3 – 7 days	Reduce dose if CrCl 10 – 30		
Cefpodoxime	200 mg po bid	3 – 7 days	Reduce frequency if CrCl < 30		
Ciprofloxacin**	250 – 500 mg po bid	3 days	Reduce frequency if CrCl < 30		
Levofloxacin**	250 – 500 mg po daily	3 days	Renal adjust dose and frequency if CrCl < 50		
CrCI: creatine clearance (mL/min)	Gunta K. et. al	**Box Warning Clin. Infect. Dis. 2011:52(5):e103-e20	*Local resistance rates of uropathogens do not exceed 20 Risks outweigh benefits in uncomplicated urinary infection boss		

Antibiotic*	Dose	Duration	Renal Adjustments
Pyelonephritis:			
Ciprofloxacin	500 mg po bid	7 days	Yes
Levofloxacin	750 mg po daily	5 days	Yes
Trimethoprim/sulfamethoxazole	160/800 mg po bid	14 days	Yes
Cefpodoxime	200 - 400 mg po bid	14 days	Yes
Amoxicillin/clavulanate	500/125 mg po tid	14 days	Yes
Ampicillin/sulbactam	1.5 – 3 grams IV every 6 hours	14 days	Yes
Ceftriaxone	1 gram IV every 24 hours	14 days	No
Cefepime	1 gram IV every 6 – 12 hours	14 days	Yes Neurotoxicity
*If fluoroquinolone resistance exceeds 1/ 24-hour dose of aminoglycoside is recor	0% or oral beta-lactams are utilized a on mmended	e-time IV dose of 1	gram ceftriaxone, or a consolidated
	Gupta et. al. Clin. Infect. Dis. 201 Hooton T., et. al. Clin. Infect. Dis	1;52(5):e103-e20 . 2010;50:625-63	

Antibiotic <sup>A</sup>	Dose	Duration	Comments
CA-UTIs and withou	t pyelonephritis		
Ciprofloxacin	500 mg po bid	7 - 14 days <sup>B</sup>	Renal adjustment
Levofloxacin	750 mg po daily	5 days	lf not severely ill, renal adjustment
Trimethoprim/sulfameth oxazole	160/800 mg po bid	14 days	Renal adjustment
Cefpodoxime	200 mg po bid	7 -14 days <sup>B</sup>	Renal adjustment
Amoxicillin/clavulanate	500/125 mg po tid	7 - 14 days <sup>B</sup>	Renal adjustment
Ampicillin/sulbactam	1.5 – 3 grams IV every 6 hours	7 - 14 days <sup>B</sup>	Renal adjustment
Ceftriaxone	1 gram IV every 24 hours	7 - 14 days <sup>B</sup>	
Cefepime	1 gram IV every 12 hours	7 - 14 days <sup>B</sup>	Neurotoxicity Renal adjustment
<sup>A</sup> If indwelling catheter is still in <sup>B</sup> Decided based on prompt re	ndicated and has been in place for more than solution of symptoms and defined as resolution	2 weeks the catheter should on of symptoms within 72 hou	be replaced ırs of therapy start
	Hooton T. et. al. Clin. Infect. Dis. 2010;50:625-63		

Pathogen	Antibiotic	Dose & Duration	Comments	
ESBL <i>E. coli</i>	Fosfomycin PO	3 grams every 48 hours x 1 – 3 doses	Only effective in cystitis Avoid in patients with dysphagia	
ESBL I	Nitrofurantoin PO	100 mg twice daily x 14 days	Only effective in cystitis	
Proteus mirabilis	Nitrofurantoin	Not applicable	Pathogen intrinsically resistant	
Staphylococcus aureus	Vancomycin	Dependent on source identification	Should trigger additional workup for systemic infection – may represent hematogenous infection	
Jrinary pathogens	Moxifloxacin	Not applicable	Not effective for urinary tract infections	
ESBL: extended-spectrum beta-lactamase				

bps.

### Case Study #1

- AD is a 65 y/o male who presented to the ED with a 5-day history of diarrhea, dysuria, flank pain, and chills. In the ED patient found to be in atrial flutter.
- PMH: DM, HLD, GERD, HTN, and esophageal dysphagia
- PE: T 101.9°F; BP 100/53 mmHg; HR 77 bpm; RR 28 RR; CVA tenderness positive
- Urinalysis: WBCs TNTC, RBCs 3-5, Leukocyte esterase large, nitrite positive
- MRI consistent with right pyelonephritis
- EKG: QTc 580 msec, normal QRS interval, regular rate rythm
- CrCl is approximately 70 mL/min

#### 

27



Medication	Rationale	Recommendation	Strength of Recommendation	
Nitrofurantoin	Long-term use with increased risk of pulmonary toxicity, hepatoxicity, and peripheral neuropathy.	Avoid in patients with CrCl < 30 mL/min Avoid for long-term suppression	Strong	
Trimethoprim- Sulfamethoxazole	Increases risk of worsening renal function and hyperkalemia	Reduce dose if CrCl between 15 – 29 mL/min Avoid if CrCl < 15 mL/min	Strong	
Ciprofloxacin	Increased risk of CNS effects and tendon rupture	Reduce dose if CrCl < 30 mL/min	Strong	
CrCI: creatinine clearance				











## Overview of Available Diagnostic Tests

Test	Method	Sensitivity (%)	Specificity (%)	
Cell culture cytotoxin assay	Gold standard; not routinely done requires highly specialized skills, delayed results in days	Not applicable	~100	
PCR	Detects toxigenic genes (i.e., <i>tcA</i> , <i>tcdB</i> , <i>tcdC</i> , binary toxin), results in minutes to hours	85 – 98	85 - 100	
GDH	Glutamate dehydrogenase (GDH) immunoassay uses antibodies to detect presence of GDH enzyme (present in all <i>C. diff</i> ), only used as screening	75 – 95	70 – 80	
EIA	Enzyme Immunoassay (EIA), detects toxins A and B; rapid and inexpensive	< 70	95 - 98	
Sensitivity, think of screening tool: a negative test rules <b>out</b> the disease Specificity, think of confirmation tool: a positive test rules <b>in</b> the disease				
	MCDonald LC, et. al. Clin. Inf. Dis. 2018;66(7):e1-e48.			



# Severity Classification & Initial Treatment

Classification	Criteria	Initial CDI episode		
Non-severe	WBC count <15,000 cells/μL <b>AND</b> SCr <1.5 mg/dL	Preferred: fidaxomicin 200 mg PO 2 times a day for 10 days Alternative: vancomycin 125 mg PO 4 times a day for 10 days *Metronidazole 500 mg PO 3 times a day for 10 – 14 days		
Severe	WBC count ≥15,000 cells/µL OR SCr ≥1.5 mg/dL	Preferred: fidaxomicin 200 mg PO 2 times a day for 10 days Alternative: vancomycin 125 mg PO 4 times a day for 10 days		
Fulminant	Hypotension, shock, ileus, or toxic megacolon	Vancomycin 500 mg PO q6h PLUS metronidazole 500 mg IV 3 times a day If ileus present: add vancomycin per rectum 500 mg in 100 – 500 mL of saline for retention enema 4 times daily		
*Only indicated if preferred or alternative agents are unavailable or contraindicated P0: by mouth Fidaxomicin: Medicare drug plan cost coverage ranges from 85 – 100% pending on source COMPART MCIST McDonald LC, et. al. Clin. Inf. Dis. 2013;66(7):e1-e48. Johnson 5: et al. Clin. Inf. Dis. 2013;76(5):e1029-e1044.				

37

1 <sup>st</sup> Recurrence Treatment				
Recurrence	Recommended and Alternative Treatments	Comments		
First CDI recurrence	Preferred: fidaxomicin 200 mg PO q12h for 10 days OR twice daily for 5 days followed by once every other day for 20 days Alternative: vancomycin PO in a tapered and pulsed regimen Adjunctive treatment: bezlotoxumab* 10 mg/kg given intravenously once during administration of SOC antibiotics	Tapered/pulsed regimen vancomycin: 125 mg 4 times daily for 10 – 14 days, then 2 times daily for 7 days, then once daily for 7 days, then every 2 to 3 days for 2 – 8 weeks		
SOC: Standard of care; PO: by mouth *Caution for use in patients with congestive heart failure				
GERIATRIC PHARMACIST BOOT C MP				

# 2 or more Recurrence Treatments

Recurrence	Recommended and Alternative Treatments	Comments
Second or subsequent CDI	Fidaxomicin 200 mg PO q12h for 10 days OR twice daily for 5 days followed by once every other day for 20 days Vancomycin pulsed/tapered regimen Vancomycin 125 mg 4 times a day PO for 10 days followed by rifaximin 400 mg PO 3 times a daily for 20 days Fecal microbiota transplantation (FMT)	Avoid Fidaxomicin in patients with macrolide allergy Adjunctive treatment: Bezlotoxumab* 10 mg/kg given intravenously once during administration of SOC antibiotics At least 2 recurrences should be treated prior to offering fecal microbiota transplantation
SOC: Standard of care; *Caution for use in pati	PO: by mouth ents with congestive heart failure	
Geriatric Pha BOOT C	rmacist <b>☆MP</b>	Johnson S. et al. Clin. Inf. Dis. 2021:73(5):e1029-e1044





























bps.

### Case Study #2

- TG is a 66 y/o patient who presented with a 2-day history of cough, chills, generalized fatigue, confusion, and increasing SOB. In the ED patient was hypoxic and placed on 2 liters/minute of supplemental oxygen.
- Allergies: cefpodoxime (toxic epidermal necrolysis)
- PMH: COPD, homeless, tobacco use disorder, alcohol use disorder, and PTSD
- PE: T 99.9°F; BP 124/75 mmHg; HR 77 bpm; RR 30 RR
- CXR: suggestive of consolidation and opacification of the right lung base with right pleural effusion
- CrCl is approximately 100 mL/min

#### 





Standard Inpatient Regimens				
Severity	Generalized Regimen	MRSA Risk Factors Present	<i>Pseudomonas</i> Risk Factors Present	
Non- severe	β-lactam + anti-atypical* OR Fluoroquinolone	<ul> <li>Add MRSA coverage:</li> <li>Prior isolation, MRSA nares or culture positive</li> <li>Hold MRSA coverage:</li> <li>MRSA nares negative</li> </ul>	Add Pseudomonas coverage and obtain cultures	
Severe	β-lactam + macrolide OR Fluoroquinolone	Add MRSA: obtain cultures and MRSA nasal PCR • Consider d/c if MRSA PCR (-)	Add <i>Pseudomonas</i> coverage and obtain cultures	
MRSA = Methicillin Resistant <i>Staphylococcus aureus</i> , Fluoroquinolone = levofloxacin or moxifloxacin, PCR = polymerase chain reaction, d/c = discontinue, *macrolide preferred but if contraindications to macrolides, doxycycline can be substituted				













NOT at high risk of mortality AND no IV antibiotics in the past 90 days AND MRSA prevalence ≤20%						
Pick on	e of the follov	ving anti-pseud	omonal therapies:			
Medication*	Dosing	Duration	Comments			
Piperacillin-tazobactam	4.5 g IV q6h	At least 7 days	Specific anti-pseudomonal dosing			
	2 g IV q8h	At least 7 days	Risk of neurotoxicity			
Cetepime						
Levofloxacin	750 mg IV q24h	At least 7 days	Multiple box warnings			



High risk of mortality, OR IV antibiotics in the past 90 days*, OR structural lung disease         Two anti-pseudomonals agents       plus Anti-MRSA         Piperacillin/tazobactam       Ciprofloxacin       Vancomycin         Ceftazidime       Levofloxacin       Vancomycin         Cefepime       Gentamicin       Linezolid         Imipenem       Tobramycin       Amikacin         Aztreonam       Aztreonam       coverage but not necessarily double anti-pseudomonal coverage but not necessarily double anti-pseudomonal coverage         High risk of mortality: septic shock or ventilatory support due to pneumonia       Structural lung disease: cystic fibrosis or bronchiectasis         Aztreonam indicated for severe penicillin allergy or as adjunctive in combination with another beta-lactam       Aztreonam indicated for severe penicillin allergy or as adjunctive in combination with another beta-lactam	HA	HAP Empiric Treatment - 3							
Two anti-pseudomonals agents       plus Anti-MRSA         Piperacillin/tazobactam Ceftazidime       Ciprofloxacin Levofloxacin       Vancomycin Linezolid         Cefepime       Gentamicin       Linezolid         Imipenem       Tobramycin Amikacin       Linezolid         * Pertains to likelihood of needing anti-pseudomonal coverage but not necessarily double anti-pseudomonal coverage       High risk of mortality: septic shock or ventilatory support due to pneumonia         • Structural lung disease: cystic fibrosis or bronchiectasis       Aztreonam indicated for severe penicillin allergy or as adjunctive in combination with another beta-lactam	High	risk of mortality, OR IV antibiotic	s in the past 90 d	ays*, OR structural lung disease					
<ul> <li>*Pertains to likelihood of needing anti-pseudomonal coverage but not necessarily double anti-pseudomonal coverage</li> <li>High risk of mortality: septic shock or ventilatory support due to pneumonia</li> <li>Structural lung disease: cystic fibrosis or bronchiectasis</li> <li>Aztreonam indicated for severe penicillin allergy or as adjunctive in combination with another beta-lactam</li> </ul>		Two anti-pseudomonals a Piperacillin/tazobactam Ceftazidime Cefepime Imipenem Meropenem	gents Ciprofloxacin Levofloxacin Gentamicin Tobramycin Amikacin Aztreonam	plus Anti-MRSA Vancomycin Linezolid					
Kalil AC, et. al. Clin. Inf. Dis. 2016;63(5):e61-e111.	<ul> <li>*Pel anti</li> <li>High</li> <li>Stru</li> <li>Aztr ano</li> </ul>	rtains to likelihood of needing -pseudomonal coverage n risk of mortality: septic shoc ctural lung disease: cystic fibi eonam indicated for severe p ther beta-lactam	g anti-pseudomo k or ventilatory rosis or bronchie enicillin allergy AC, et. al. Clin. Inf. Dis. 2016;63	onal coverage but not necessarily double support due to pneumonia ectasis or as adjunctive in combination with (5):e61-e111.					



Gram Negative Rods Data are % Susceptible	No. of Strains	Ampicillin	Amp/sulbactam	Pip/tazo	Cefazolin	Ceftriaxone	Ceftazidime	Cefepime	Ertapenem	Imipenem	Ciprofloxacin <sup>e</sup>	Tobramycin	Gentamicin	Trimeth/sulfa	Nitrofurantoin <sup>a</sup>
Acinetobacter baumannii <sup>d</sup>	22 <sup>b</sup>	NA	95	91	NA	NA	82	NA	NA	100	82	100	96	NA	NA
Citrobacter freundii	61	NA	NA	82	NA	80	82	98	100	97	88	95	94	91	85
Citrobacter koseri	39	NA	NA	95	87	100	100	100	100	100	95	97	97	95	79
Klebsiella (prev. Enterobacter) aeroger	39	NA	100	82	NA	79	79	100	95	79	92	100	100	100	15
Enterobacter cloacae complex	169	NA	NA	79	NA	76	79	92	93	96	94	95	98	90	43
Escherichia coli	924	61	70	96	84	92	97	98	100	100	78	94	94	83	96
Klebsiella oxytoca	114	NA	62	89	42	87	100	100	100	100	94	96	97	88	82
Klebsiella pneumoniae	292	NA	82	95	89	92	94	98	99	100	90	95	97	89	23
Morganella morganii	61	NA	NA	100	NA	89	85	97	98	31	84	98	100	90	NA
Proteus mirabilis	239	84	89	100	69	100	100	100	100	13	86	94	95	83	NA
Pseudomonas aeruginosa	234	NA	NA	94	NA	NA	86	87	NA	87	81	99	92	NA	NA
Serratia marcescens	64	NA	NA	97	NA	92	100	100	100	97	88	88	98	98	NA
Stenotrophomonas maltophilia	29 <sup>b</sup>	NA	NA	NA	NA	NA	NA	NA	NA	NA	NA	NA	NA	100	NA
<ul> <li>Aminoglycosides are not recommended as monotherapy due to toxicity</li> </ul>															
Geriatric pharmacist			м	Kal odified Gr	il AC, et. al aphic creat	. Clin. Inf. ed by Dr. I	Dis. 2016;6 Millard's fr	3(5):e61-e om clinica	e111. I practice s	ites					bps: energy

Gram Negative Organisms	# isolates	Ampicillin	Ampicillin/ Sulbactam	Piperacillin/ Tazobactam	Aztreonam	Cefazolin	Ceftazidime	Ceftriaxone	Cefepime	Levofloxacin	Ciprofloxacin	Gentamicin	Tobramycin	Nitrofurantoin	Trimethoprim/ Sulfamethoxazole	
Citrobacter freundii Complex	*56			87	87		85	85	100	100	100	96	98	100	84	
Citrobacter koseri	*46			100	100	98	100	100	100	98	100	100	100	87	100	
Enterobacter cloacae	57			88	81		79	75	89	96	93	100	98	59	91	
Escherichia coli (Urine)	464	62	69	98	95	91	96	94	95	81	80	95	95	98	81	
Escherichia coli (Non-Urine)	*29	55	66	100	79	59	83	83	86	76	72	93	93		72	
Klebsiella aerogenes	*43			84	84		84	81	100	98	98	100	100	72	100	
Klebsiella oxytoca	51		47	92	94	16	98	94	96	98	96	98	98	98	90	
Klebsiella pneumoniae	145		83	96	94	94	94	94	94	94	89	99	96	61	86	
Klebsiella variicola	*48		98	100	96	83	98	98	100	100	96	96	96	83	98	
Proteus mirabilis	110	84	94	100	100	82	100	95	97	74	74	92	95		82	
Pseudomonas aeruginosa	82			94	89		98		95	88	84	98	99			
Serratia marcescens	*49			100	100		100	90		88	86	100	98		98	
*Denotes organisms with % suscept *According to CLSI guidelines, organ	ible ba: isms w	sed on ith fev	i two ye wer tha	ears of n 30 is	suscep olates	otibility have le	data, 2 ess stat	2021 a istical	nd 202 validity	2 . Interj	pret re	sults w	ith cau	tion.		
geriatric pharmacist		Modi	Find Gran	hic croat	od by Dr	Millor	's from a	dinical n	resties si	***						br

bps.

#### Case Study #3

- DB is a 73 y/o hospitalized patient who is day 5 post left TKA when nursing reports that patient has worsening SOB, mental status, pulse oximetry dropping to 82%, prompting starting of 4 L/minute of supplemental oxygen. Patient has COPD and was treated with a five-day course of ceftriaxone forty-eight days prior to admission for left TKA.
- Allergies: sulfamethoxazole (Stevens-Johnson syndrome)
- PMH: COPD with bronchiectasis, HTN, HLD, OA, DM, Right TKA
- PE: T 100.4°F; BP 89/65 mmHg; HR 111 bpm; RR 22 RR
- Labs: WBCs 14,200; Bands 32%; Lactic acid 3.4
- CXR: New bilateral airspace opacities with large area of consolidation greatest in the right midlung concerning for infiltrates

#### 

69











	Vaccine	Abbreviation(s) Tr	ade name(s)	
	COVID-19 vaccine	1vCOV-mRNA Sp	omirnaty®/Pfizer-BioNTech COVID-19 Vaccine olkevax®/Moderna COVID-19 Vaccine	
		1vCOV-aPS No	ovavax COVID-19 Vaccine	
		IIV3	Multiple	
	Influenza vaccine (inactivated, egg-based)	allV3	Fluad	
		HD-IIV3	Fluzone High-Dose	
	Influenza vaccine (inactivated, cell-culture)	ccIIV3	Flucelvax	
	Influenza vaccine (recombinant)	RIV3	Flublok	
	Influenza vaccine (live, attenuated)	LAIV3	FluMist	
	Measles, mumps, and rubella vaccine	MMR	M–M–R II, Priorix	
	Meningococcal serogroups A, C, W, Y vaccine	MenACWY-CRM	Menveo	
		MenACWY-TT	MenQuadfi	
		MenB-4C	Bexsero	
	Meningococcal serogroup B vaccine	MenB–FHbp	Trumenba	
	Meningococcal serogroup A, B, C, W, Y vaccine	MenACWY-TT/ MenB-FHbp	Penbraya	
	Mpox vaccine	Мрох	Jynneos	
		PCV15	Vaxneuvance	
	Pneumococcal conjugate vaccine	PCV20	Prevnar 20	
		PCV21	Capvaxive	
	Pneumococcal polysaccharide vaccine	PPSV23	Pneumovax 23	
	Poliovirus vaccine (inactivated)	IPV	Ipol	
	Respiratory syncytial virus vaccine	RSV	Abrysvo, Arexvy, mResvia	
	Tetanus and diphtheria vaccine	Td	Tenivac	
	Tetanus, diphtheria, and acellular pertussis vaccine	Tdap	Adacel, Boostrix	
	Varicella vaccine	VAR	Varivax	605
GERIAIRIC PHARMACIST		070/	et 1	Lange of the lange







### Influenza Vaccines: Contraindications & Precautions

Vaccine Type	Contraindications	Precautions
IIV3 LAIV3	<ul> <li>History of severe allergic reaction to any component of the vaccine or to a previous influenza vaccine</li> </ul>	<ul> <li>Moderate or severe acute illness with or without fever</li> <li>History of Guillain-Barré syndrome within 6 weeks of receipt of influenza vaccine</li> </ul>
RIV3	<ul> <li>History of severe allergic reaction to any component of the vaccine</li> </ul>	<ul> <li>Moderate or severe acute illness with or without fever</li> <li>History of Guillain-Barré syndrome within 6 weeks of receipt of influenza vaccine</li> </ul>
GERIATRIC PHARM	ACIST	ხ <b>ი</b> s.
BOOT C*	Recommended Adult Immunization Schedule 2025. CDC.gov https://	//www.cdc.gov/vaccines/ Accessed 02/27/2025



Herpes Z	oster Vaccine					
	Recombinant Zoster Vaccine (RZV; Shingrix®)					
Vaccine type	Lyophilized recombinant VZV surface glycoprotein E antigen					
Indication	FDA approved for people aged $\ge$ 50 years old FDA approved for immunocompromised people aged $\ge$ 19 years old					
Dose	2 doses separated by 2 to 6 months					
Route	IM					
Storage	Refrigerate between 2°C to 8°C					
<ul> <li>Whether or not they report a prior episode of herpes zoster</li> <li>Regardless if vaccinated prior with Zostavax (removed from market)</li> <li>Not necessary to screen, verbally or by laboratory serology, for evidence of prior varicella exposure</li> </ul>						
Geriatric pharmacist	Heroes Zoster Vaccine Recommendations LCDC Clinical Considerations for Use of Recombinant Zoster Vaccine (RZV, Shingrix) in Immunocompromised Adults Aged >19 Years LCDC					



	Option A	Option B
None*	PCV20 or PCV21	PCV15 ≥1 year PPSV231
PPSV23 only at any age	≥1 year PCV20 or PCV21	21 year PCV15
PCV13 only at any age	≥1 year PCV20 or PCV21	≥1 year PPSV23
PCV13 at any age & PPSV23 at <65 yrs	≥5 years PCV20 or PCV21	≥5 years PPSV23
Also applies to people who rece If PPSV23 is not available, PCV2 Consider minimum interval (8 wi For adults with an immunocomp dose; for others, the minimum in <b>Chared clinical de</b>	ived PCV7 at any age and no other pneumococcal vaccines 0 or PCV21 may be used else) for addits with an immunocompromising condition, cochlear implan romsing condition, cochlear implant, or CSF leak, the minimum interval terval for PPSV23 is 21 year since last PCV13 does and 25 years since la cision-making for those who already co	, or cerebrospinal fluid leak (CSF) leak or PPSV23 38 - 38 weeks since last PCV13 dose and 25 years since last PPSV23 at PPSV23 dose mpleted the series with PCV13 and PPSV23
Prior vaccines	Shared clinical de	cision-making option
	Together, with the patient, va	ccine providers may choose to administer PCV20 or PCV21 to







	RSV (Arexvy®; Abrysvo®)						
Arexvy®	Lyophilized antigen powder to be reconstituted with adjuvant suspension						
Abrysvo®	yophilized antigen component to be reconstituted with sterile water diluent						
mResvia®	Pre-filled syringe that much be thawed prior to administration						
FDA Approved	Single dose to all adults $\geq$ 75 years old, or $\geq$ 60 with increased risk of severe illness						
Dose	Single dose 0.5 mL						
Route	IM						
<ul> <li>Do not freeze, di</li> <li>Abrysvo also FD/</li> <li>Abrysvo also FD/</li> </ul>	scard if package has been frozen, <u>excluding mResvia</u> A approved for pregnant individual at 32 – 36 weeks gestation A approved for infants from birth through 6 months of age						
	Recommended Adult Immunization Schedule 2025. CDC.gov <u>https://www.cdc.gov/vaccines/</u> Accessed 02/27/2025						











